








































 

                                                                             D6237 Parts Key 
                         

 

 

 

 

 

 

ITEM Part# Description Qty. 

1 D62001 LOCKNUT 5/8-11 2 

2 D62004 FLATWASHER 3/8"  4 

3 D62043 BOLT HHCS 3/8-16 X 3/4 4 

4 D62053 SPLIT LOCKWASHER 5/16"  2 

5 D62060 WASHER 3/8ID x 13/16OD X 1/8 3 

6 D62080 LOCKNUT 3/8-16  7 

7 D62081 LOCKNUT 1/2-13  6 

8 D62082 BOLT HHCS 1/2-13  X 1 1/2 2 

9 D62085 BOLT HHCS 3/8-16 x 1 3/4  3 

10 D62105 SPLIT LOCKWASHER 1/2"  10 

11 D62106 SPLIT LOCKWASHER 3/8"  6 

12 D62113 BOLT HHCS 5/16-18 X 3/4 2 

13 D62405 BOLT HHCS 1/2-13 X 2,  2 

14 D62410 BOLT HHCS 5/8-11 X 1 1/2 4 

15 D62079 BOLT HHCS 3/8-16 x 1” LG  

16 D62458 SPLIT LOCKWASHER 5/8"  4 

17 D62484 USS FLATWASHER 1/2"  2 

18 D63015 Elbow 90 #6MT - #6MO long 1 

19 D63074 ADAPTER #6MT-#6MO 1 

20 D63147 ELBOW 45 6MT-6MO 1 

21 D63238-9 External O' Ring Seal 2 

22 D63431 REDUCER #6FT-#8MT 2 

23 D63562 CAP #8 JIC 2 

24 D63575 VALVE FLOW CONTROL  1 

25 D63597 ADAPTER #6MO-#6FT 1 

26 D63744 Hose assembly #4 x 15" 2 

27 D65255P PLASTIC UPPER HOOK  1 

28 D68081 BULKHEAD ADAPTER #6MT-#6MT 2 

29 D72021 BOLT BHCS 1/2-13 X 1 1/4  4 

30 D72023 BOLT SHCS 3/8-16 X 1 1/2 4 

31 D72030 NYLOCK LOCKNUT THIN 1/2-13 4 

32 D72033 BOLT BHCS 3/8-16 X 1 1/4  2 
 

                                                      

 

 

 

20a 
 



 

                                                                D6237 Parts Key                         

 

 

 

 

 

 

 

 

 

 

 

 

  20b 

ITEM Part# Description Qty. 

33 D72042 BOLT HHCS 1/2-13 X 2 1/2  8 

34 D72049 TORSION SPRING L.H.  1 

35 D72050 TORSION SPRING R.H  1 

36 D72075 JAM NUT 1/2-13 2 

37 D73060 27k Helical Actuator 1 

38 D76677 SPRING- LATCH 1 

39 D77130 PIN FASTENER WELDMENT   2 

40 D77213 RH Pin Weldment 1 

41 D77216 Dowel Pin 4 

42 D77217 Driver Weld LH 1 

43 D77219 Driver Weld RH 1 

44 D77222 LH Pin Weldment 1 

45 D77274 Brass Swivel Pin 2 

46 D77231 Slide Weldment 1 

47 D77270 Bumper Bracket 2 

48 D77235 Mounting Plate Weld 1 

49 D77237 Mounting Bar 2 

50 D77240 Plastic Bushing Small 4 

51 D77275 Latch Weldment 1 

52    

53 D77245 Slide Plastic 2 

54 D77246 Link weldment 1 

55 D77247 Plastic Bushing 2 

56    

57 D77249 Back Plate 1 

58 D77253 Lower Link Weldment 1 

59 D77260 Plastic Center Stop 1 

60 D77262 Front Weldment 1 

61 D77259 Plastic Bumper 2 

62 D78814 Fiberglide Bushing 5/8” 2 

63 D79344 Short Latch Rod 1 



TROUBLESHOOTING 

 SYMPTOM POSSIBLE CAUSES SOLUTION 

A LIFTER OPERATION IS 
VERY ERRATIC 

AIR COULD BE TRAPPED IN 
SYSTEM. 

FLOW IS TOO LOW 

ADJUSTABLE FLOW VALVE 
IS NOT WORKING 

PROPERLY 

BLEED ALL AIR OUT 

INCREASE FLOW FROM 
DIVERTER VALVE 

ADJUST, CLEAN OR 
REPLACE THE FLOW 

DIVERTER VALVE. 

B CART LIFTER WILL NOT 
PICK UP THE WEIGHT 

CART IS OVERWEIGHT 

  
HAND VALVE PRESSURE 

SET TO LOW 

TRUCK PRESSURE SET 
TOO LOW 

  

FAULTY HAND VALVE 
  

ACTUATOR/CYLINDER HAS 
INTERNAL LEAKAGE 

REDUCE WEIGHT OF CART 

CHECK AND ADJUST 
PRESSURE RELIEF ON 

HAND VALVE 
  

ADJUST TRUCK’S MAIN 
RELIEF (SEE 

MANUFACTURER’S 
INSTRUCTIONS) 

  
REPLACE HAND VALVE 

  
REBUILD ACTUATOR OR 

RETURN TO PERKINS FOR 
SERVICE 

C LIFTER OPERATES 
SLOWLY 

FLOW ADJUSTMENT 
SCREW ON DIVERTER IN 

TO MUCH 
  

ENGINE IDLE IS TOO LOW 
  

FAULTY HAND VALVE 
  

FAULTY TRUCK PUMP 
  

DEBRS CLOGGING 
DIVERTER VALVE 

ADJUST SCREW OUT TO 
INCREASE FLOW 

  
  

ADJUST ENGINE IDLE 
  
  

REPLACE HAND VALVE 
  

CHECK TRUCK  
MANUFACTURER’S 

INSTRUCTIONS 
  

DISASSEMBLE AND CLEAN 
DIVERTER 

21 



TROUBLESHOOTING

22 

 SYMPTOM POSSIBLE CAUSES SOLUTION 

D LIFTER OPERATES TOO 
FAST 

ADJUSTMENT SCREW IS 
OPEN TOO MUCH 

ENGINE IDLE TO HIGH 

ADJUST DIVERTER FLOW 
DOWN 

  
ADJUST ENGINE IDLE 

DOWN 

E DIVERTER VALVE IS 
LEAKING OIL 

WORN OR DAMAGES 
SEALS 

REPLACE SEAL KIT, PART 
#D63477 

F 
HAND VALVE LEVER 
STICKS IN THE UP OR 

DOWN POSITION 

WORN OR BROKEN 
SPRING CENTER DEVICE 

  
DEBRIS OR RUST AROUND 

SPOOL 
  

PRESSURE ”IN” & “OUT” 
HOSES REVERSED 

INSTALL NEW SPRING 
PART #D63192 

  
  

DISASSEMBLE AND CLEAN 
SPOOL & HOUSING 

  
REVERSE HOSES TO 

CORRECT ORDER 

G HAND VALVE IS LEAKING 
OIL AROUND SPOOL 

WORN OR DAMAGED 
SEALS 

  
WORN SPOOL 

INSTALL NEW SEALS PART 
# D63217 

REPLACE HAND VALVE 

H UNABLE TO ACHIEVE 1950 
PSI 

TRUCK PRESSURE TOO 
LOW 

ADJUST PRESSURE 
RELIEF OF TRUCK HIGHER 

IF IT IS ALREADY AS HIGH 
AS POSSIBLE, INSTALL A 

PRESSURE SPEED UP 
SWITCH 

I UNABLE TO ACHIEVE 
OVER 1400 PSI 

TRUCK PRESSURE TOO 
LOW 

CALL YOUR TRUCK 
MANUFACTURER 



TROUBLESHOOTING

 SYMPTOM POSSIBLE CAUSES SOLUTION 

D LIFTER OPERATES TOO 
FAST 

ADJUSTMENT SCREW IS 
OPEN TOO MUCH 

ENGINE IDLE TO HIGH 

ADJUST DIVERTER FLOW 
DOWN 

  
ADJUST ENGINE IDLE 

DOWN 

E DIVERTER VALVE IS 
LEAKING OIL 

WORN OR DAMAGES 
SEALS 

REPLACE SEAL KIT, PART 
#D63477 

F 
HAND VALVE LEVER 
STICKS IN THE UP OR 

DOWN POSITION 

WORN OR BROKEN 
SPRING CENTER DEVICE 

  
DEBRIS OR RUST AROUND 

SPOOL 
  

PRESSURE ”IN” & “OUT” 
HOSES REVERSED 

INSTALL NEW SPRING 
PART #D63192 

  
  

DISASSEMBLE AND CLEAN 
SPOOL & HOUSING 

  
REVERSE HOSES TO 

CORRECT ORDER 

G HAND VALVE IS LEAKING 
OIL AROUND SPOOL 

WORN OR DAMAGED 
SEALS 

  
WORN SPOOL 

INSTALL NEW SEALS PART 
# D63217 

REPLACE HAND VALVE 

H UNABLE TO ACHIEVE 1950 
PSI 

TRUCK PRESSURE TOO 
LOW 

ADJUST PRESSURE RELIEF 
OF TRUCK HIGHER 

IF IT IS ALREADY AS HIGH 
AS POSSIBLE, INSTALL A 

PRESSURE SPEED UP 
SWITCH 

I UNABLE TO ACHIEVE 
OVER 1400 PSI 

TRUCK PRESSURE TOO 
LOW 

CALL YOUR TRUCK 
MANUFACTURER 

23 



TROUBLESHOOTING

 SYMPTOM POSSIBLE CAUSES SOLUTION 

M LIFTER RETURNS TO 
GROUND TOO FAST 

IN-LINE ADJUSTABLE 
FLOW CONTROL NOT 

ADJUSTED 

IN-LINE ADJUSTABLE 
FLOW CONTROL NOT 

POSITIONED CORRECTLY 

ADJUST VALVE IN UNTIL 
LIFTER’S DOWNWARD 
MOTION IS DESIRABLE 

CHECK THAT IN-LINE 
ADJUSTABLE FLOW 
CONTROL IS UNDER 

LEFTHAND ACTUATOR 
PORT, SMALL ARROW 
POINTS AWAY FROM 

ACTUATOR  

N 
LIFTER DRIFTS OUT OF 
POSITON WHEN NOT IN 

USE 

P.O. CHECK VALVE NOT 
PRESENT 

P.O. CHECK VALVE NOT 
WORKING 

INTERNAL LEAKAGE IN 
HAND VALVE. 

  
INTERNAL LEAKAGE IN 

ACTUATOR  

INSTALL A P.O. CHECK 
VALVE 

  
CLEAN VALVE 

CARTRIDGE, RETEST AND 
REPLACE IF NECESSARY 

  
CLEAN SPOOL AND 

REPLACE SEAL KIT AS 
NECESSARY 

REBUILD ACTUATOR WITH 
NEW SEAL KIT 

O 

THERE IS NO LIFTER 
DAMAGE AND LATCH 
ADJUSTMENTS ARE 

CORRECT, BUT LIFTER 
STILL BREAKS LOWER 

BARS OF CARTS. 

LIFTER OPERATING 
FASTER THAN 6 SECONDS 

 OPERATOR SHAKING 
CART BACK AND FORTH 

EXCESSIVELY 

OVERLOADED CART 

SLOW THE LIFTER BY 
ADJUSTING THE FLOW 

DOWN 

TRAIN USERS TO LIMIT 
CART SHAKING TO A 

MINIMUM 

REDUCE CART WEIGHT 

24 



                                      Warranty Policy 
                                                                     

                                                   TO CLAIM A WARRANTY ISSUE, CALL PERKINS AND SPEAK 
TO A TECHNICIAN.  A SHIPMENT OF REPLACEMENT PARTS W ILL BE ARRANGED AND YOU 
WILL BE BILLED FOR THESE PARTS.  YOU WILL RECEIVE A  RGA NUMBER WHICH MUST BE 
LABELED ONTO THE RETURN BOX.  CREDIT WILL BE ISSUED  AFTER THE PARTS ARE 
INSPECTED BY THE TECHNICIAN. 

PERKINS ASSUMES NO LIABILITY FOR SHIPPING COSTS OR L ABOR. 

PERKINS MANUFACTURING COMPANY WARRANTS ITS LIFTERS TO BE FREE FROM 
DEFECTS IN MATERIAL AND WORKMANSHIP UNDER NORMAL US E FOR: 

TWO (2) YEARS FOR ROTARY UNITS OR ONE (1) YEAR FOR C YLINDER UNITS. 
THIS WARRANTY COVERS ALL LIFTERS SHIPPED AFTER JULY  1, 2006. 

THIS WARRANTY IS EXPRESSLY LIMITED TO THE REPAIR OR  REPLACEMENT OF ANY 
COMPONENT MANUFACTURED BY PERKINS, WHICH IS PROVEN TO PERKINS 
SATISFACTION TO HAVE BEEN DEFECTIVE IN MATERIAL OR WORKMANSHIP.  THIS 
WARRANTY DOES NOT OBLIGATE PERKINS TO BEAR THE COST  OF LABOR OR 
TRANSPORTATION CHARGES IN CONNECTION WITH THE REPAI R OR REPLACEMENT OF 
DEFECTIVE PARTS, AND IT SHALL NOT APPLY TO A PRODUC T UPON WHICH REPAIRS OR 
ALTERATIONS HAVE BEEN MADE UNLESS AUTHORIZED IN WRI TING BY PERKINS.  ANY 
IMPROPER USE, SUBSTITUION OF PARTS NOT APPROVED BY PERKINS, MODIFICATIONS 
OTHER THAN THOSE DONE AT THE FACTORY OR AS AUTHORIZ ED IN WRITING BY THE 
FACTORY, OR ANY ALTERATION OR REPAIR BY OTHERS IN S UCH A MANNER WHICH, IN 
PERKINS JUDGEMENT, MATERIALLY AND ADVERSELY AFFECTS  THE PRODUCT SHALL 
VOID THIS WARRANTY.  PERIODICAL MAINTENANCE IS REQU IRED TO MAINTAIN 
WARRANTY, PLEASE REFER TO THE MAINTENANCE SECTION O F THIS MANUAL FOR 
INSTRUCTIONS. 

PERKINS MAKES NO WARRANTY OF PRODUCTS MANUFACTURED BY OTHERS AND 
SUPPLIED BY PERKINS, THE SAME BEING SUBJECT TO WARR ANTIES, IF ANY, OF THEIR 
RESPECTIVE MANUFACTURERS. 

PERKINS ASSUMES NO LIABILITY FOR ANY INCIDENTIAL, C ONSEQUENTIAL, DIRECT OR 
INDIRECT DAMGES, LOSSES, OR DELAYS, INCLUDING BUT N OT LIMITED TO, LOSS OF 
PROFITS, PRODUCT, OR TIME. 

ANY SERVICE PARTS SOLD BY PERKINS SHALL HAVE A 90 D AY WARRANTY FOR 
REPLACEMENT ONLY.  THE WARRANTY ITEM MUST BE RETURN ED TO PERKINS FOR 
EVALUATION UPON REQUEST.  LABOR TO REPLACE SUCH PAR TS SHALL BE THE 
RESPONSIBILITY OF THE OWNER.  THERE IS NO WARRANTY O N USED PARTS. 

PERKINS, WHOSE POLICY IS ONE OF CONTINUOUS IMPROVEMENTS, RESERVES THE 
RIGHT TO IMPROVE IT’S PRODUCTS THROUGH CHANGES IN DESIGN OR MATERIALS AS IT 
MAY DEEM DESIRABLE WITHOUT OBLIGATION TO INCORPORAT E SUCH CHANGES IN 
PRODUCTS OF PRIOR MANUFACTURE. 
  
THE ABOVE WARRANTY SUPERSEDES AND IS IN LIEU OF ALL  OTHER EXPRESS OR 
IMPLIED WARRANTIES, INCLUDING, BUT NOT LIMITED TO, ANY IMPLIED WARRANTIES OF 
MERCHANTABILITY OR FITNESS.  NO EMPLOYEE OR ANY OTH ER REPRESENTATIVE OF 
PERKINS IS AUTHORIZED TO CHANGE THIS WARRANTY IN AN Y WAY OR GRANT ANY 

OTHER WARRANTY.                      25


